
To the Reader: An Introduction to Report 

This report is part of the response to the Regional Watershed Permit requirements. This report 

presents the results of the plant assessment and opportunities for nutrient reductions due to 

optimization and upgrades as well as the associated costs for nutrient removal. It is based on the 

findings of the site visit and the site visit report completed in 2015. It is important to note that the 

technologies identified in this evaluation for sidestream treatment and plant upgrades are meant to 

serve as placeholders to understand potential site requirements and costs, should they be needed. It 

is anticipated that each agency would do additional planning to refine recommended projects prior to 
[...]
Table 3–3. Flow and Load for Facility Upgrades (Projected to Permitted Capacity) .................................... 8 

Table 3-4. Assumptions for Life Cycle Analysis ............................................................................................ 9 

Table 4-1. Optimization Strategy Project Elements .................................................................................... 11 

Table 4-2. Projected Discharge Nitrogen and Phosphorus Loads for Optimization ................................... 11 

Table 4-3. Projected Costs and Nutrient Unit Costs for Optimization Strategy .......................................... 13 

Table 4-4. Ancillary Benefits and Impacts for the Optimization Strategies ................................................. 14 

Table 5-1. Sidestream Treatment Facility Needs for Ammonia/TN or TP Load Reduction ........................ 15 

Table 5-2. Projected Effluent Annual Average Nutrient Discharge ............................................................. 15 

Table 5-3. Projected Costs and Nutrient Unit Costs for Sidestream Treatment ......................................... 16 

Table 6-1. Facility Needs Overview for Level 2 and 3 Plant Upgrades ...................................................... 17 

Table 6-2. Estimated Capital and O&M Costs for Nitrogen and Phosphorus Plant Upgrades ................... 22 

Table 6-3. Ancillary Impacts for the Upgrades to Meet Levels 2 and 3 ...................................................... 23 

Table 8-1. Projected Greenhouse Gas Emissions ...................................................................................... 26 

 

Figures 

Figure 2-1. Process Flow Diagram for City of San Leandro Water Pollution Control Plant .......................... 4 

Figure 4-1. Optimization Concepts Considered for SLWPCP .................................................................... 12 

Figure 6-1. Level 2 Upgrade Concepts for SLWPCP ................................................................................. 18 

Figure 6-2. Level 3 Upgrade Concepts for SLWPCP ................................................................................. 19 

Figure 6-3. Level 2 Upgrade Aerial Layouts for Dry Season and Year Round ........................................... 20 

Figure 6-4. Level 3 Upgrade Aerial Layouts for Dry Season and Year Round ........................................... 21 

Figure 8-1. GHG Emissions Distribution for a Nominal 10 mgd Plant at Various Treatment Targets 
(Adapted from Falk et al., 2013) .................................................................................................... 24 

 

Appendices 

Appendix A. Basis of Cost Estimates .........................................................................................................A-1 

 

 

 



 
 

Bay Area Clean Water Agencies | City of San Leandro Final Report | 1 

Executive Summary 

The City of San Leandro operates the City of San Leandro Water Pollution Control Plant (SLWPCP) 

which discharges to South San Francisco Bay. The plant has an average dry weather flow (ADWF) 

permitted capacity of 7.6 million gallons per day (mgd). 

A summary of the flows and loads for the current conditions, optimization, sidestream and upgrade 

strategies are presented in Table ES-1. Capital costs, operation and maintenance (O&M) costs and 

unit costs were developed for each strategy. 

Table ES-1. Summary of Costs and Load Reductions 

Parameter1 Unit1 Current 
Dry 

Season 

Current 
Year 

Round 

Opt.  
Dry 

Season3 

Opt.  
Year 

Round3 

Level 2 
Dry 

Season3 

Level 2 
Year 

Round3 

Level 3 
Dry 

Season3 

Level 3 
Year 

Round3 

Side-
stream 

Design Flow mgd -- -- 4.8 5.2 7.6 8.1 7.6 8.1 -- 

Flow to Bay2 mgd 5.0 5.0 5.0 5.0 6.5 6.5 6.5 6.5 -- 

Nutrients to Bay (Average)2 

Ammonia lb N/d 1,240 1,240 200 190 120 110 120 110 1,270 

TN lb N/d 1,240 1,240 1,040 970 690 650 520 320 1,300 

TP lb P/d 114 114 122 114 60 50 40 20 122 

Costs4,5                   

Capital  $ Mil -- -- 10.9 11.9 63 64 87 91 10.0 

O&M PV $ Mil -- -- 3.4 4.3 31 35 39 44 9.8 

Total PV  $ Mil -- -- 14.3 16.2 94 99 126 135 19.8 

Unit Costs6                    

Capital $/gpd -- -- 2.2 2.3 8.3 7.9 11.4 11.2 -- 

Total PV $/gpd -- -- 3.0 3.1 12.4 12.2 16.5 16.6 -- 

1. mgd = million gallons per day; TN = Total Nitrogen; TP = Total Phosphorus; O&M = Operations and Maintenance; PV = Present Value. 
2. The current flows and loads to the Bay are the average annual 2015 BACWA Nutrient Reduction Study Group Annual Report (data from 

7/2012-6/2015). The reported flows and loads for optimization, upgrades, and sidestream represent average projected loads discharged to the 
Bay for the period of analysis (10-yr for optimization and 30-yr for upgrades and sidestream). 

3. Dry Season = facilities sized for May 1 through September 30 loads but operate year round; year round = facilities sized for year round loads 
and operated year round. The sidestream facilities are sized for a year round loads and operated year round. 

4. Costs are referenced to the ENR SF CCI for November 2017 at 12,015. Costs do not include changes in solids handling or changes in energy 
requirements in other unit processes. Level 3 costs are inclusive of facilities needed to meet Level 2. 

5. PV is calculated based on a 2 percent discount rate for 30 years. 
6. The unit load reduction cost was calculated by dividing the capital or total present value by the design flow. 

 

  



 

2 | Final Report Bay Area Clean Water Agencies | City of San Leandro 

The recommended optimization strategy to reduce nutrient loads in the plant effluent includes: 

1. Implement chemically enhanced primary treatment (CEPT) to the primary clarifiers by adding 

metal salt and polymer chemical feed facilities. 

2. Add alkalinity to the aeration basins (required for nitrification). 

3. Operate the aeration basins in series to control solids distribution issues and facilitate 

nitrification. Additionally, the basins in series will operate in step feed mode to reduce solids 

loading on the secondary clarifiers and facilitate total nitrogen removal. 

4. Add a blower to meet the additional demand associated with nitrification.  

 

The SLWPCP is considered a candidate for sidestream treatment to reduce nitrogen loads as the 

plant anaerobically digests biosolids and dewaters to produce a return sidestream laden with 

nitrogen. The recommended sidestream treatment strategy is deammonification for reducing 

ammonia/nitrogen loads. The plant is also a candidate for sidestream treatment to reduce 

phosphorus loads by adding a metal salt upstream of the mechanical dewatering. 

The upgrade strategies to achieve Levels 2 and 3 for the entire plant flow include: 

1. Level 2 (15 mg TN-N/L and 1 mg TP-P/L): 

a. Implement chemically enhanced primary treatment (CEPT) to the primary clarifiers by adding 

metal salt and polymer chemical feed facilities. 

b. Add a parallel MBR treatment train. 

c. Retrofit the aeration basins to operate as a biological nutrient removal (BNR) reactor to 

remove ammonia/total nitrogen/total phosphorus. 

2. Level 3 (6 mg TN-N/L and 0.3 mg TP-P/L) 

a. Same as Level 2, plus: 

b. Add filters for denitrification and phosphorus removal. 

c. Add chemical feed facilities for an external carbon source to trim nitrogen at the MBR and 

denite filters. 

d. Add chemical feed facilities for metal salt addition for phosphorus removal. 

 

As shown in Table ES-1, and as might be expected, the costs generally increase from optimization 

to sidestream treatment, and again to Level 2 and Level 3 upgrades, respectively. The costs 

generally increase for both capital and O&M from the dry season to year round. Overall the present 

value costs range from $14 Mil for dry season optimization up to $135 Mil for Level 3 year round 

upgrades. In addition to costs, the relative increase in greenhouse (GHG) emissions was also 

evaluated. In general, the GHG emissions showed an increase as the level of treatment increases. 

  



 
 

Bay Area Clean Water Agencies | City of San Leandro Final Report | 3 

1 Introduction 

The City of San Leandro Water Pollution Control Plant (SLWPCP) discharges to discharges to 

Lower San Francisco Bay. It is located at 3000 Davis Street San Leandro, CA 94577, and it serves 

about 15,300 service connections throughout northern two-thirds of the City of San Leandro. The 

plant has average dry weather flow (ADWF) permitted capacity of 7.6 million gallons per day (mgd). 

2 Current Conditions 

The following subsections provide information on current conditions, including existing permit 

requirements and process, flows and loads, and on-going efforts related to nutrient load reduction. 

2.1 Existing NPDES Permit 

SLWPCP holds the National Pollutant Discharge Elimination System (NPDES) permit Order No. R2-

2012-0004; CA0037869. SLWPCP shares the permit with other dischargers of the East Bay 

Dischargers Authority (EBDA). Table 2–1 provides a summary of the permit limitations for the San 

Leandro WPCP. Table 2–1 is not intended to provide a complete list of constituent limitations in the 

NPDES permit.  

Table 2–1. NPDES Permit Limitations (Order No. R2-2012-0004; CA0037869) 

Criteria1 Unit Average Dry 
Weather 

Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Flow mgd 7.6 -- -- -- 

BOD mg/L -- 25 40 -- 

TSS mg/L -- 30 45 -- 

Total Ammonia, as N mg/L -- 93 -- 130 

This table identifies relevant permit limitations only and does not include a complete list of permit limitations. 

2.2 Process Flow Diagram 

Figure 2-1 shows the process flow diagram for the SLWPCP. Both liquids processes and solids 

processes are shown. Treatment consists of a headworks, primary sedimentation, trickling filter, 

activated sludge, secondary clarification, and disinfection by sodium hypochlorite. Treated 

wastewater from the wastewater treatment facility is transported to EBDA’s system for final 

dechlorination and discharge to the EBDA Common Outfall. The activated sludge process maintains 

a low SRT for secondary treatment. No major nutrient removal systems are currently in place. 

Sludge is anaerobically digested, dewatered using a belt filter press and further dried in open drying 

beds. 

 



 

4 | Final Report Bay Area Clean Water Agencies | City of San Leandro 

 

Figure 2-1. Process Flow Diagram for City of San Leandro Water Pollution Control Plant 

 



 
 

Bay Area Clean Water Agencies | City of San Leandro Final Report | 5 

2.3 Existing Flows and Loads 

A data request was submitted to each POTW in December 2014 as a means to understand historical 

plant performance and identify plants that are candidates for sidestream treatment. A summary of 

the historical influent flows and loads for SLWPCP is shown in Table 2–2.  

Table 2–2. Current Influent Flows and Loads (7/2011-6/2014) 

Criteria Unit ADWF1,2 Average 
Annual 

Dry Season MM 
(May 1 – Sept 30)1,3 

Year Round MM1,3 

Flow mgd 4.8 5.0 5.3 6.4 

BOD lb/d 22,200 21,900 25,000 29,100 

TSS lb/d 19,200 19,200 22,800 24,600 

Ammonia lb N/d 1,100 1,200 1,100 1,300 

Total Kjeldahl 
Nitrogen (TKN) 

lb N/d 
2,100 2,300 2,100 2,500 

Total Phosphorus 
(TP) 

lb P/d 
280 310 280 340 

Alkalinity4 lb CaCO3/d No Data No Data No Data No Data 

BOD mg/L 549 521 570 549 

TSS mg/L 475 457 520 464 

Ammonia mg N/L 27 29 25 25 

TKN mg N/L  52 55 48 47 

TP mg P/L 6.9 7.4 6.4 6.4 

Alkalinity4 mg/L CaCO3 No Data No Data No Data No Data 

1. ADWF = Average Dry Weather Flow and MM = Maximum Month. 
2. ADWF is calculated as the average flow for the months of July, August, and September. 
3. The dry season maximum month values are used to size facilities to treat dry season loads that operate year round; the year round 

maximum month values are used to treat year round loads that operate year round. 
4. Alkalinity data not available.  

2.4 Future Nutrient Removal Projects 

The SLWPCP recently completed two projects that have the potential to impact nutrient removal: 

1. In 2013, they installed a new high-efficiency turbo blower for the activated sludge aeration 

basin. 

2. The flow equalization storage facility is in place and diurnal flow diversion tanks have started 

up which should support a more stable and reliable process.  

2.5 Pilot Testing 

The SLWPCP has not pilot tested any technologies to reduce nutrient discharge loads. 



 

6 | Final Report Bay Area Clean Water Agencies | City of San Leandro 

3 Basis of Analysis 

The following subsections present the flow and loading conditions which were used as the basis for 

the optimization, sidestream treatment, and plant upgrades analyses, respectively. As described in 

the Scoping and Evaluation Plan3, plant optimization strategies are based on each plant’s 

documented plans for future growth through 2025, and where that information is unavailable, a 15 

percent increase in loading was assumed as an allowance for growth for the 10 year horizon, with no 

increase in flows. Sidestream treatment and upgrades were developed based on permitted capacity. 

3.1 Flow and Loading for Optimization Analysis 

The flow and loading for optimizing the plant operation for nutrient removal is presented in Table 3–1 

based on a nominal 15 percent increase in flow and loading by 2025. Any recommended 

modifications may impact the plant’s future treatment capacity. Thus, any changes for optimization 

are considered an interim solution. 

Table 3–1. Raw Influent Flow and Load for Optimization (Projected to Year 2025) 

Criteria Unit ADWF1,2 Annual 
Average 

Dry Season MM 

(May 1 – Sept 30) 1,3 

Year Round MM1,3 

Flow mgd 4.8 5.0 5.3 6.4 

BOD lb/d 25,500 24,500 28,800 29,400 

TSS lb/d 22,100 22,100 26,200 28,300 

Ammonia lb N/d 1,300 1,400 1,300 1,500 

TKN lb N/d 2,400 2,600 2,400 2,900 

TP lb P/d 320 360 320 390 

Alkalinity4 lb/d as CaCO3 No Data No Data No Data No Data 

BOD mg/L 631 583 656 555 

TSS mg/L 547 526 597 534 

Ammonia mg N/L 32 33 30 28 

TKN mg N/L 59 62 55 55 

TP mg P/L 7.9 8.6 7.3 7.4 

Alkalinity4 mg/L as CaCO3 No Data No Data No Data No Data 

1. ADWF = Average Dry Weather Flow and MM = Maximum Month. 
2. ADWF is calculated as the average flow for the months of July, August, and September. 
3. The dry season maximum month values are used to size facilities to treat dry season loads that operate year round; the year round maximum 

month values are used to treat year round loads that operate year round. 
4. Alkalinity data not available.  

3.2 Flow and Loading for Sidestream Treatment 

Based on the data provided by SLWPCP, it was determined that the SLWPCP may be a candidate 

for sidestream treatment. 

                                                   

3 BACWA (2015). Potential Nutrient Reduction by Treatment Optimization and Treatment Upgrades, 
Scoping and Evaluation Plan. Submitted to the San Francisco Regional Water Quality Control Board, 
Oakland, CA. 



 
 

Bay Area Clean Water Agencies | City of San Leandro Final Report | 7 

Additional sampling for the sidestream was performed in July, 2015. The sampling results were 

projected forward to the permitted capacity for use in the sidestream treatment evaluation. The 

sidestream flows and loads for the permitted capacity are provided in Table 3–2. The permitted 

capacity flows and loads were used in the facility sizing.  

Table 3–2. Flow and Load for Sidestream Treatment  

Criteria Unit Current Projected to Permitted 
Flow Capacity 

Sidestream Flow mgd 0.03 0.05 

Ammonia lb N/d 280 450 

TKN lb N/d 570 890 

TN1 lb N/d 570 890 

TP lb P/d 90 140 

OrthoP lb P/d 20 30 

Alkalinity lb CaCO3/d 1,400 2,200 

Ammonia mg N/L 1,150 1,150 

TKN mg N/L 2,300 2,300 

TN1 mg N/L 2,300 2,300 

TP mg P/L 370 370 

OrthoP mg P/L 80 80 

Alkalinity mg/L as CaCO3 5,800 5,800 

1.  It was assumed that TKN = TN. 

3.3 Flow and Loading for Facility Upgrades 

The flow and loading for facility upgrades to meet Level 2 and Level 3 nutrient targets are based on 